PENN TOWNSHIP BOARD OF SUPERVISORS
MEETING AGENDA
July 23, 2018
Call to Order and Pledge of Allegiance—7 P.M., Ben Bruckhart, Chairperson
Conditional Use Hearings, Pleasant View Retirement Community
Public Comment/Guest Recognition

Approval of July 9, 2018 Meeting Minutes

Treasurer’s Reports:
Approval to Pay Invoices

Reports:

Northern Lancaster County Regional Police Department Northwestern Lancaster County Authority
Penryn Fire Department Manheim Area Water and Sewer Authority
Manheim Fire Department Manheim Community Library

Northwest Emergency Medical Services Lititz Rec Center

Communications:

=  Worley & Obetz Bankruptcy Notices

= Boyer’s Run Bridge Notice

= Inframark Safety Award, NWLCA Water & Wastewater Plants
[...]
Lebanon- North Cornwall Township (54928) 1
Lebanon- South Lebanon Township (38921) 1
Lebanon- South Londonderry Township (38922)|8
3
6
9

York - Lower Windsor Township (45152)
York- Hellam Township (67929)
York- Wrightsville Borough (67968)

Total 3727

43 rows returned.

Page 1.



Date: Friday, July 6, 2018

A FA GBI Time: 12:54:53 PM

Incident Date between 2018-06-01 and 2018-06-30

Zone Breakdown

Zone Calls
2
Dauphin- Conewago Township (22910) 6
Dauphin- Derry Township (22912) 9

Dauphin- Londonderry Township (22920) 10
Lancaster - East Cocalico Township (20984) |1

Lancaster - West Cocalico Township (82728) |1

Lancaster- Clay Township (36917) 18
Lancaster- Columbia Borough (36002) 13
Lancaster- Conoy Township (36920) 19

Lancaster- East Donegal Township (36925) |30
Lancaster- East Hempfield Township (36928) |5

Lancaster- Elizabeth Township (36932) 12
Lancaster- Elizabethtown Borough (36803) 92
Lancaster- Ephrata Borough (36804) 4
Lancaster- Lancaster City (36001) 19
Lancaster- Lititz Borough (36806) 5
Lancaster- Manheim Borough (36807) 37
Lancaster- Manor Township (36938) 1
Lancaster- Marietta Borough (36939) 23
Lancaster- Mount Joy Borough (36809) 7
Lancaster- Mount Joy Township (36942) 38
Lancaster- Mountville Borough (52016) 1
Lancaster- Penn Township (36944) 57
Lancaster- Rapho Township (36948) 34
Lancaster- Warwick Township (36955) 5

Lancaster- West Donegal Township (36958) 83
Lancaster- West Hempfield Township (36960) 6

Lebanon - Heidelberg Township 10
York - Lower Windsor Township (45152) 2
York- Hellam Township (67929) 2
York- Wrightsville Borough (67968) 2
Total 554

31 rows returned.

Page 1.



Penn Township, Pennsylvania
Monthly Report — June 2018

UNDERSTANDING
AVALUABLE RESOURCE




INFRAMARK

WATER & INFRASTRUCTURE SERVICES

400 Hostetter Rd.
Manheim, PA 17545
717-664-0746

July 10, 2018

Penn Township
97 North Penryn Road
Manheim, PA 17545

Dear Board Members,

Please find our monthly report covering operations and maintenance activities for the
Northwestern Lancaster County Authority Water and Wastewater Systems for June 2018.

Please review this report and contact me with any questions or comments.

Sincerely,

Douglas Zook
Plant Manager
Inframark



Summary

INFRAMARK

WATER & INFRASTRUCTURE SERVICES

The water treatment plant was fully operational and all water quality parameters were
within limits for the month of June. Staff continued to utilize Well 3 as the primary
source for the drinking water system. The wastewater treatment plant was also fully
operational and all permit quality parameters were within limits.

Critical Issues

1)

There is currently no data communication between the water tower and the water
plant. The communication is critical to daily operations due to the fact that the tower
level determines when the water plant runs. Staff is currently controlling water
production manually. There have been several failures over the last few months and
equipment diagnosed and repaired several times. We are currently exploring options
to install cellular communications equipment which we believe to be more reliable.
Low Chlorine residual at the Fruitville Pike Booster Station continues to be an issue.
Even with continuous flushing and communications with Lancaster City we have been
struggling to maintain adequate residuals. Staff is in the process of bringing chlorine
booster equipment online and plan to begin chlorinating soon. The boost in chlorine
residuals may adversely affect quarterly regulatory disinfection byproduct results
(TTHM/HAADS).

Noteworthy Events

1) On 6/9 the level transducer at the Brookshire Pump Station failed and was replaced

with a spare.

2) On 6/12 new signs were installed at the Water and Wastewater Plants

Ongoing/ Upcoming Projects

1

Jegsed

)

Inframark is in the process of setting up the Hach WIMS program to use at the water
and wastewater plants for data collection and reporting.

Pursue communications equipment upgrade at the water tower.

Pursue replacement of the SCADA system at the WTP.

Pursue installation of a SCADA system at the WWTP.

Planning for collection system repairs based on the 1&l investigation from May 2017.
Pursue installation of an effluent flow meter and DO system at the WWTP.

Pursue a solution for the influent screener freezing issue at the WWTP.



INFRAMARK

WATER & INFRASTRUCTURE SERVICES

Environmental Compliance
» NPDES Permit Compliance

1) The total influent flow to the treatment plant for June 2018 was 11.90 million gallons.
Inframark staff measured 5.6 inches of precipitation at the WWTP in the month of June.

2) The June calculated reduction of Total Suspended Solids was 99.26% and cBOD was
99.7%

3) Please review the following tables that summarize process control monitoring and
NPDES reporting criteria for June 2018.

Parameter Units Allowable Average Minimum Maximum
Level Monthly
Flow
Reported MGD Report .3965 .2891 5151
MLSS mg/I Process 1923 1572 2316
Influent Total
Suspended mg/I Report 413 284 600
Solids
Influent Total Average
Suspended 9 Report 1325 914 2119
. Lbs/day
Solids
Influent BOD mg/I Report 390 303 580
Average
Influent BOD Lbs/day Report 1260 860 2048
Parameter Units Allowable Level Monthly Monitoring
Results
Influent Total
Phosphorus mg/I Process 8
Influent Total
Phosphorus Lbs/day Process 29
Influent NH3 mg/I Process 19
Influent NH3 Lbs/day Process 68
Influent TKN mg/I Process 48
Influent TKN Lbs/day Process 170
Influent cBOD mg/I Process 525
Influent cBOD Lbs/day Process 1854




INFRAMARK

WATER & INFRASTRUCTURE SERVICES

Discharge Units Allowable Average Minimum | Maximum | Exceptions
Parameter Level Monthly
pH S.U. 6.0-9.0 7.7 7.5 7.9 0
D.O. mg/! Minimum of 8.8 75 10.1 0
5.0
Total Suspended Ave/ Mon less
Solids mg/I than 30 2.8 1.0 5.0 0
Total Suspended Average | Ave/ Mon less
Solids Lbs/day | than 163 8.5 3:5 14.6 0
Ave/ Mon less
CBOD mg/| than 25 2.0 2.0 2.0 0
Average | Ave/ Mon less
CBOD Lbs/day than 136 6.3 5.7 7.1 0
Ave/ Mon less
NH3 mg/l than 13.5 0.10 0.10 0.10 0
Average | Ave/ Mon less
NH3 Lbs/day than 73 0.32 0.28 0.35 0
Ave/ Mon less
Total Phosphorus mg/I than 2.0 0.50 0.42 0.64 0
Average | Ave/ Mon less
Total Phosphorus Lbs/day than 10.8 1.59 1.19 1.87 0
Nitrate-Nitrite mg/I Report 3.52 2.77 4.59 0
. o Average
Nitrate-Nitrite Lbs/day Report 11.29 7.86 16.21 0
TKN mg/I Report 1.58 1.44 1.74 0
Average
TKN Lbs/day Report 5.00 4.32 5.89 0
Total Nitrogen mg/I Report 510 4.29 6.03 0
. Average
Total Nitrogen Lbs/day Report 16.29 12.18 21.29 0
Colonies Geometric
Fecal Coliform Mean less 20 8 49 0
/100ml

than 2000




INFRAMARK

WATER & INFRASTRUCTURE SERVICES

4) The NWLCA WWTP is reporting 8,672 pounds of Total Nitrogen and 1,205 pounds of

Total Phosphorus under the total annual mass effluent limits for the 2018 reporting year
ending September 30, 2018.

. Credits available
: June Loading Total Pounds
Discharge Annual Allowance | based on flow
Total pounds October 2017 — . .
Parameter in pounds and loading to
/month September 2018
date
Net Total
. 488.75 6,314.7 less than 14,987 -1,155.30
Nitrogen
Net Total
47.59 621.78 less than 1,826.5 28.33
Phosphorus

> Biosolids Removal

Disposal Site Gallons Dry Tons
Manheim STP 36,000 3.0
Kline’s 72,000 5.2

» Water Production and Quality

1) The total volume of drinking water distributed in June 2018 was 5.52 million gallons.
2) Monitoring results were within limits for all drinking water quality parameters. Please
review the tables below that summarize monitoring results for June 2018.

Description Month/Year Volume Units
Total volume distributed WTF June 2018 5,230,800 Gallons
Daily average distributed WTF June 2018 174,360 Gallons per day
Total volume dlstrlputed Fruitville June 2018 089,375 Gallons
Extension
Daily average dlstrl_buted Fruitville June 2018 9.646 Gallons per day
Extension




INFRAMARK

WATER & INFRASTRUCTURE SERVICES

Contaminant Sample Location Goal Result Frequency
NWLCA WTF 2 Samples per
Total Coliforms Distribution Absent Absent Ples p
month
System
Total Coliforms | Fruitville Extension Absent Absent 1 Sample per
month
Average
Chlorine Entry Point (>)0.4 mg/| 1.8 mg/l Daily
Residual
Low Chlorine . .
Residual Entry Point (>)0.4 mg/| 1.3 mg/I Daily
.- . . 95% under 0.3 100% under 0.3
Turbidity Combined Filter NTU NTU Monthly
. . Samples .
LT2 Contaminant Location Collected of 26 Average Under Trigger
E. Coli Well 2 & 3 19 38.53 Yes
Chemical Usage
Monthly
Chemical Location Use Volume/
Weight Used
Aluminum Sulfate WWTP Used to enhance phosphorus removal | geq o0
from wastewater
Polymer WWTP Used for sludge thickening 53 gallons
BIOXIDE PS1 Used fo.r gdor and corrosion control 120 gallons
within collection system
S°d'“r?6'423;2j’;:h'°r'te WTF Used for drinking water disinfection 165 gallons
SOdlunggc;mX'de WTF Used for drinking water pH adjustment 73 gallons
Used to cleanse ion exchange resin
Solar Salt WTF for softeners and nitrate treatment 27,506 Ibs.
units




INFRAMARK

WATER & INFRASTRUCTURE SERVICES

Power Consumption

Facility Water or Waste Monthly Monthly
Water Usage (KWh) | Peak (KW)
Wastewater Treatment Plant WW 72300 170
Pump Station 1 WWwW 3450 34
Pump Station 2 WW 776 3
Pump Station 3 WW 2195 10
Cedar Hollow Pump Station Www 905 3
Sweetbriar Creek Pump Station WW 3200 13
Brookshire Pump Station WW 850 6
Water Treatment Facility W 25998 61
Mallard Ponds Water Tower W 1449 3
Fruitville Pike Booster Station W 790 4.4
Financial
» Waste Water System Summary of Fee Expenditures (1/01-/2018— 12/31/2018)
Expetl?j(iatures Monthly Fee Exk;J)L;rr]lies ?5(3(1p8e;1r§;2| Annual Fee Ovegéli%der)
Maintenance $3,000 $5,593 $16,723 $36,000 ($19,277)
Sludge $5,000 $4,126 $30,598 $60,000 ($29,402)
Chemical $3,000 $0 $17,041 $36,000 ($18,959)

1) Waste Water System Maintenance Expenditures for June

Vendor Description Amount
Longenecker’s Miscellaneous maintenance items $131.83
Crane Engineering SOMAT pump tubing $101.91
Kline’s Services Semi-annual pump station cleaning (6) $3,729.87
Kline’s Services Oak Street Pump Station cleaning $1,500.78
UPS Freight for sampler warrantee repair $128.27




2) Waste Water System Chemical Expenditures Invoiced in June

INFRAMARK

WATER & INFRASTRUCTURE SERVICES

Vendor Description Amount
No chemical expenditures for June
» Water System Summary of Fee Expenditures (1/01-/2018— 12/31/2018)

Fee June 2018 Total Over/(under)
Expenditures Monthly Fee Expenses Expenses Annual Fee 2018
Maintenance $1,000 $2,032 $14,876 $12,000 $2876

Chemical $1,000 $2,350 $9,171 $12,000 ($2,829)
1) Water System Maintenance Expenditures for June
Vendor Description Amount
Tri-Star Inc. Emergency diagnostics/repair to communications $517.50
equipment at the water tower
Allied Controls Emergency diagnostics/repair to communications $1,393.00
equipment at the water tower and replace Cisco
router.
Hach Misc. glassware $121.55
2) Water System Chemical Expenditures for June
Vendor Description Amount
Eastern Salt 25.30 TN Solar Salt $1,910.15
North Industrial Chemical 2,000 Ibs. Sodium Hypochlorite $440.00




INFRAMARK

WATER & INFRASTRUCTURE SERVICES

Customer Service

» Answering Service Calls
1) None

» Meter Reading
Inframark recorded customer water meter volumes in Service Area Three.

» Meter Repairs, Replacement and Checks

1) (6/5) 1071 Cambridge Dr. — Read meter by request of Township
(6/12) 749 Heather Ridge — Read meter by request of Township
(6/12) 116 North Penryn Rd. — Read meter by request of Township
(6/16) 440 Charles Dr. — Read meter by request of Township
(6/26) 480 Meadowlark Ln. — Read meter by request of Township

vvvv

3
4
5

» Customer Complaints
1) (6/18) 614 Mallard Dr. — Customer complained about a “sewage like” smell from their
water. Problem resolved when their water softener was replaced.

» Commercial Discharge Monitoring
1) None

Maintenance

» Wastewater System

(6/6) Inframark cleaned and downloaded data for all SBR Dissolved Oxygen probes
(6/8) Inframark performed grounds maintenance at the wastewater plant

(6/9) Inframark replaced the level transducer at the Brookshire Pump Station
(6/5) Inframark cleaned all pump station floats and transducers

(6/6) Inframark completed a safety inspection at the Fruitville Pike Booster Station
(6/11) Inframark repaired damaged decant pump hose at Ash Basin 1

(6/12) Inframark cleaned all SBR basins

(6/12) Inframark installed new signs at WTP and WWTP

(

(

(

(

(

(

(

[

)

)
6/12) Inframark performed grounds maintenance at both well heads
6/13) Inframark cleaned and downloaded data for all SBR Dissolved Oxygen probes
5/20) Inframark repaired three system hydrants
)
)
)
)

— =4 2 000N O~ W

6/20) Inframark cleaned and downloaded data for all SBR Dissolved Oxygen probes
6/25) Inframark performed grounds maintenance at Pump Stations 1 & 2

6/27) Inframark cleaned floats and transducers at all pump stations

6/27) Inframark cleaned and downloaded data for all SBR Dissolved Oxygen probes

)
)
)
13)
14)
15)

» Water System

) (6/1) Inframark performed an acid and chlorine maintenance wash on Filter 2

) (6/2) Inframark received 25 tons of salt

) (6/6) Inframark flushed the finished water panel and cleaned the NO3-N Probe
) (6/7)

1
2
3
4) (6/7) Inframark verified all turbidimeters and finished and intermediate CL17 analyzers



INFRAMARK

WATER & INFRASTRUCTURE SERVICES

5) (6/13) Inframark verified all turbidimeters and the finished and intermediate CL17
analyzers

(6/13) Inframark performed a sonic test on filter 2

(6/14) Inframark performed an acid and chlorine maintenance wash on Filter 1

(6/14) Inframark installed flusher on last hydrant on Fruitville Pike and repaired hydrant
(6/14) Inframark performed a sonic test on filter 1

)
)

Lxrde

10) (6/16) Inframark reset PLC after communications failure

11) (6/18) Inframark serviced the CFE turbidimeter

12) (6/20) Inframark verified all turbidimeters and the finished and intermediate CL17
analyzers

13) (6/20) Inframark performed an acid and chlorine maintenance wash on Filter 2

14) (6/26) Inframark performed a sonic test on filter 2 and repaired membranes

15) (6/27) Inframark verified all turbidimeters and the finished and intermediate CL17
analyzers

16) (6/27) Inframark performed a sonic test on filter 1

17) (6/28) Inframark repaired membranes in filter 1

> After Hours Callouts

1) (6/8) Brookshire Pump Station transducer failure
2) (6/16) Water Plant PLC communications failure
3) (6/30) Water Plant PLC communications failure

Security
> Incidents
None

Safety
» Incidents
Inframark have worked at the Penn Township project for 3,590 days without a lost time
incident.

» Inframark Training

Active Shooter 2.0

10



INFRAMARK

WATER & INFRASTRUCTURE SERVICES

Personnel
» Training
Donald Martzall and Douglas Zook attended Hach WIMS (Water Information
Management Solution) training
Name Title PA Water PA Wastewater
Operator Operator
Certifications Certifications

Michael Regional Manager AE-1-9,11,12 AE-14

Wolgemuth

Douglas Zook Plant Manager A,E-6,8,9,12 AE-14
Penn Township

Mark Rightmyer Operator Il Penn C-6,8,9,12 AE-1,2,3,4
Township

Don Martzall Operator Il Penn C-6 C-1
Township

Dustin Forbes Operator | Penn Township | NA NA

Larry Maintenance Lititz/Penn NA NA

Kirchgessner

Connie Trynovich | Administrative Assistant NA NA
Lititz/Penn

Ray Bowman Lead Maintenance Tech B,E-12 NA
Lititz/Penn

Charles Fiero* Regional Director NA NA

Jeff Doutrich*® Regional Technical AE-1-14 AE -1,2,3,4
Manager

Thomas Callahan* | Health and Safety Advisor | NA NA

*Other personnel available for assistance as needed

11



M| | C| MANHEIM COMMUNITY LIBRARY
LEARN. CONNECT. GROW.

L % 15 East High Street, Manheim, PA 17545
7176656700 ® manheimlibrary.org

Director’s Report June 2018

Summer Reading is in full swing and things have been hopping. We have been having a ton of
programs and have been experiencing a lot of traffic both at the programs and in the library in general. Still, I’'m
not thrilled with where we are. On a year-to-year basis, our usage numbers are mostly down. | have not done as
good a job lining up programming as | would like and struggle with figuring out how to reach non-library users